PARTS LIST

AERATOR | B;__:
RED FLEXIBLE HOSE 450MM e
BASE PLATE

BLUE FLEXIBLE HOSE 450MM

RUBBER WASHER

MACHINE SCREW M3 X 8MM

HAMNDLE

. DOME

10.LOCKNUT I ? %
11.CARTRIDGE R
12.M8 THREADED ROD
13.RUBBER GASKET
14.FIXING PLATE B
15.M8 THREADED NUT (18)
16.SPANNER o \
17.M4 M5 SCREW CAP 0 i g
18.M5 ALLEN KEY ety 12
19.G5C M5 KNURL END ’] e

WM N ;N WA

i
F

()

3
~I

(@

%,
-.

4
[ [

e

L
i~
1M

I
-



